

DSET LABORATORIES

A Division of Atlas Material Testing Technology LLC
 45601 North 47th Avenue
 Phoenix, Arizona 85087 U.S.A.
 Phone: +1 623-465-7356
 Toll Free: 800-255-3738 (U.S. only)
 Fax: +1 623-465-9409
 www.atlas-mts.com

TREMRON GROUP

Report No.: 39252-0
 Order No.: AE39252
 Client Reference: Credit Card
 Date: April 16, 2019
 Page 5 of 5

**HEMISPHERICAL SPECTRAL REFLECTANCE
 AND
 TOTAL EMITTANCE TEST REPORT**

4.0 RESULTS

Reflectance and SRI:

Specimen Code	% Solar Reflectance	SRI
Coral	47.7	56
Glacier	27.4	29
Lions Bridge	23.4	24
LT Huntington	25.4	27
Natural	22.4	23
Sandstone	52.4	62
Sierra	26.9	29

Emittance:

Specimen Code	I.R. Reflectance (ρ) Measured	Near-Normal Emittance (ε) Calculated
Coral	.09	.91
Glacier	.09	.91
Lions Bridge	.09	.91
LT Huntington	.08	.92
Natural	.09	.91
Sandstone	.08	.92
Sierra	.08	.92